

Third Party Test Report

DATE: March 7, 2025

FILE: ALNETA.A021125B-R1

CLIENT: Alnet Americas
417 Cenral Park Dr.
Sanford, FL 32771

ATTN: James P. Lane

SAMPLE IDENTIFIED BY CLIENT AS:

Fabric Submitted
Manufacturer: ALNET SOUTH AFRICA
Style: 311105; Season: MFR - 1/19/2024
LOT: PANEL #10, CLOCK 4:26, MACHINE #41
Ref: ALNET EXTRA BLOCK; 1 YARD X 1 YARD
Color: Mint Green

TEST PROCEDURES:

TEST RESULTS:

FIRE RESISTANCE NFPA 701 2023 - TEST 2 (FLAT)

	Char Length (in)	After Flame (sec)	Drip Burn (sec)
Specimen 1	6.0	0.0	0.0
Specimen 2	4.0	0.0	0.0
Specimen 3	5.0	0.0	0.0
Specimen 4	5.0	0.0	0.0
Average	5.0	0.0	0.0

RESULTS: PASS

NOTE: After flame shall not exceed 2 seconds.

When the char length of any individual folded specimen exceeds 1050 mm (41.3 in), the material shall be recorded as having failed the test.

When at any time during or after the application of the test flame, any portions of residues of the material being tested break or drip from the specimen and fall to the floor of the test apparatus and continue burning more than 2 seconds after reaching the floor of the test apparatus, the material shall be recorded as having failed the test.

Signed For The Company By


Joseph Lin
Laboratory Manager





Ashik Faisal
Technical Director

ME/02

Page 1 of 1

The findings and results in this test report apply only to the specific sample(s) submitted to us by the client for testing.
Unless otherwise specified, all compliance statements are simple acceptance. Terms and Conditions:
<http://vartest.com/resources/terms-and-conditions/>